
Woodman’s Parts Plus 
www.woodmanspartsplus.com 

 

Flame XTD 1.5 I Parts List 

Note that the quantities listed here below are the standard amounts that are found in each unit and not 

the number of items you need to order.  

# Item # Description Qty/Unit 

1 AC07860 1/2 " BRASS PLATED COIL HANDLE 1 

2 AC09171 REMPLACEMENT HANDLE AND LATCH KIT 1 

3 PL53951 DOOR HANDLE SHAFT 1 

4 30205 ZINC WASHER ID 13/32" X OD 13/16" 3 

5 30533 LATCH KEY PATH PIN 1 

6 30033 STEEL DOOR LATCH 1 

7 30224 LOCKNUT 3/8"-16 HEX 1 

8 SE45272 INSTRUCTION MANUEL KIT FOR XTD INSERT SERIE 1 

9 SE24115 CAST IRON DOOR WITH GASKET 1 

10 AC06500 SILICONE AND 5/8" X 8' BLACK GASKET KIT 1 

11 30123 SCREW #8 - 32 X 5/8'' PAN QUADREX ZINC 1 

12 30169 DOOR HINGE PIN 5/16'' DIA. X 1 3/4" LONG 2 

13 AC06400 BLACK SELF-ADHESIVE GLASS GASKET KIT (6') 1 

14 SE53930-
01 

REPLACEMENT GLASS WITH GASKET 8 3/4" X 17" 1 

15 PL53936 GLASS RETAINER FRAME 2 

16 SE53585 GLASS RETAINER WITH SCREW KIT (10 PER KIT) 6 

17 30124 SCREW #8 - 32 X 5/16'' TRUSS QUADREX ZINC 6 

18 PL53616 AIR CONTROL ROD 1 

19 AC07866 1/4 " BLACK COIL HANDLE 1 

20 30059 5/32" ID PUSHNUT 2 

21 SE53529 AIR CONTROL DAMPER WITH HARDWARE 1 

22 30206 ZINC WASHER ID=5/16" x OD=3/4" 1 

23 30060 THREAD-CUTTING SCREW 1/4-20 x 1/2" F HEX  
STEEL SLOT WASHER C102 ZINC 

1 

24 PL53908 INSERT ASH SHELF 1 

25 SE53632 INSERT BLOWER ASSEMBLY 120 CFM 115V 1 

http://www.woodmanspartsplus.com/


Woodman’s Parts Plus 
www.woodmanspartsplus.com 

 

26 44089 DOUBLE CAGE BLOWER 120CFM 115V 1 

27 60013 POWER CORD 96" X 18-3 1 

28 44080 RHEOSTAT WITH NUT 1 

29 44087 RHEOSTAT NUT 1 

30 44046 THERMODISC F110-20F 1 

31 44085 RHEOSTAT KNOB 1 

32 AC03400 REGULAR FACEPLATE (29" X 44") 1.5-1 1 

33 SE15097 FACEPLATE HARDWARE KIT 1 

34 OA10123 BRUSHED NICKEL FACEPLATE TRIM KIT (29" X 44") 1 

34 OA10122 BLACK REGULAR FACEPLATE TRIM KIT (29" X 44") 1 

34 OA10121 BRASS REGULAR FACEPLATE TRIM KIT (29" X 44") 1 

35 PL53942 RIGHTDECORATIVE PANEL 1 

36 PL53943 LEFT DECORATIVE PANEL 1 

37 PL53869 FACEPLATE EXTENSION 1 

38 AC07600 REFRACTORY BRICK 4'' X 8" X 1 1/4'' (MASTER PACK OF 9) 18 

39 PL36026 3" X 8" X 1 1/4'' REFRACTORY BRICK 4 

40 29010 4 1/2" x 9" x 1 1/4" REFRACTORY BRICK 1 

41 PL36067 REFRACTORY BRICK 4 1/2" X 2'' 1 

42 30068 STAINLESS STEEL COTTER PIN 1/8" X 1 1/2" 3 

43 PL53516 FRONT SECONDARY AIR TUBE 1 

44 PL53517 REAR OR MIDDLE SECONDARY AIR TUBE 2 

45 PL53533 FRONT BAFFLE SUPPORT 1 

46 21204 20 1/2" X 9" X 1 1/4" VERMICULITE BAFFLE 1 

47 21037 23 1/2'' x 10 1/2'' x 1/2'' BAFFLE INSULATION 1 

48 PL34026 BAFFLE INSULATION WEIGHT 1 

 

http://www.woodmanspartsplus.com/

